



Korea Testing and Research Institute for Chemical Industry

88-2, Youngdeungpo-dong 8-ga, Youngdeungpo-gu, Seoul, Korea
TEL : +82-2-2164-0011 FAX : +82-2-2634-1008

TEST REPORT



Report No : TAK-004068

Receipt Date : Mar.17.2006

Name of President : Hyung Young Park

Test Date : Mar.24.2006

Name of Company : GECOM CO., LTD.

Client's Address : #444, Deokseong-Ri, Idong-Myeon, Yongin-Si, Gyeonggi-Do, Korea.

Sample Name : Unplasticized polyvinyl chloride pipes for water works(U-PVC: AB-3P)

TEST RESULTS

TEST ITEM	UNIT	SAMPLE	RESULT	TEST METHOD
Izod Impact Test	kJ/m ²		9.0	KS M 3055 : 2004(*)

* Test Specimen:Type 2, A

USAGE : SUBMITTED PURPOSE FOR(ME- Plas(m) Sdn Bhd)

NOTE : 1. The test result of this test report only limited in the sample and sample name presented by the client and do not guarantee the all products of the client.
2. This test report shall be used only within the purpose of its defined usage and also shall not be used for public relation, advertisement and suit without the KOTRIC's written approval.

The above test certificate is the accredited test results by Korea Laboratory Accreditation Scheme, which signed the ILAC-MRA.

Testing Personnel : Eun-Soo Kim (82-32-5709-663)

Technical Manager : Yoo-Hyun Kim

Mar.24.2006

Yoo H. Kim

DIRECTOR GENERAL, KOREA TESTING & RESEARCH INSTITUTE FOR CHEMICAL INDUSTRY

1 of Total 1 Page(s)

Be Won Lee